

Product Description

Model:	TM3021
Material:	1. PU / PU 2. PU / PU
Weight:	1. 200g 2. 200g
Length:	1. 1100mm 2. 1100mm
Width:	38-47
Standard:	CE EN ISO 20345 : 2011 S1-P SRC
Color:	6 colors
Material:	C 1 color, 10mm
Size:	59 x 44 x 33 cm.
Quantity:	3200pairs / 1x20' container 6400pairs / 1x40' container

Product Pictures





EU TYPE EXAMINATION CERTIFICATE intertek

CE **APPROVED BODY**

Issued to: HARBIN ANA SAFETY PRODUCTS MFG. CO., LTD.
Issue Date: 10 September 2024
Expiry Date: 10 September 2029
Certificate No.: 111100041111 (Extension by Certificate LECT0411000)
Product Referenced: 87420 (pvc-3242)
Model: 87420 (pvc-3242)
Manufacturer: Harbin Ana Safety Products Mfg. Co., Ltd.
Address: 302 Jiahua Building, No. 200 Changjiang Road, Nan Jiang District, Harbin City, Heilongjiang Province, P.R. China
Registration No.: 111100041111 (Extension by Certificate LECT0411000)
Product: Protective Rain Boots (Except for Production License Products)
Material: Polyvinyl Chloride (PVC)
Standards: GB/T 19001-2016/ISO 9001:2015
Scope of Certification: Manufacturer and Sales of Polyvinyl Chloride (PVC) Protective Rain Boots (Except for Production License Products)
Authority: Intertek Testing Services (UK) Limited
Address: 3000 Parkway, Suite 100, Bannockburn, IL 60015, USA
Phone: +1 815 426 7000
Website: www.intertek.com
Intertek Logo:

Signature: *[Signature]* **Date:** 10/09/2024

Intertek Manager: *[Signature]* **Date:** 10/09/2024

Intertek Address: 3000 Parkway, Suite 100, Bannockburn, IL 60015, USA

EU TYPE EXAMINATION CERTIFICATE intertek

CE **APPROVED BODY**

Issued to: HARBIN ANA SAFETY PRODUCTS MFG. CO., LTD.
Issue Date: 10 September 2024
Expiry Date: 10 September 2029
Certificate No.: 111100041111 (Extension by Certificate LECT0411000)
Product Referenced: 87420 (pvc-3242)
Model: 87420 (pvc-3242)
Manufacturer: Harbin Ana Safety Products Mfg. Co., Ltd.
Address: 302 Jiahua Building, No. 200 Changjiang Road, Nan Jiang District, Harbin City, Heilongjiang Province, P.R. China
Registration No.: 111100041111 (Extension by Certificate LECT0411000)
Product: Protective Rain Boots (Except for Production License Products)
Material: Polyvinyl Chloride (PVC)
Standards: GB/T 19001-2016/ISO 9001:2015
Scope of Certification: Manufacturer and Sales of Polyvinyl Chloride (PVC) Protective Rain Boots (Except for Production License Products)
Authority: Intertek Testing Services (UK) Limited
Address: 3000 Parkway, Suite 100, Bannockburn, IL 60015, USA
Phone: +1 815 426 7000
Website: www.intertek.com
Intertek Logo:

Signature: *[Signature]* **Date:** 10/09/2024

Intertek Manager: *[Signature]* **Date:** 10/09/2024

Intertek Address: 3000 Parkway, Suite 100, Bannockburn, IL 60015, USA

EU TYPE EXAMINATION CERTIFICATE intertek

CE **APPROVED BODY**

Issued to: HARBIN ANA SAFETY PRODUCTS MFG. CO., LTD.
Issue Date: 10 September 2024
Expiry Date: 10 September 2029
Certificate No.: 111100041111 (Extension by Certificate LECT0411000)
Product Referenced: 87420 (pvc-3242)
Model: 87420 (pvc-3242)
Manufacturer: Harbin Ana Safety Products Mfg. Co., Ltd.
Address: 302 Jiahua Building, No. 200 Changjiang Road, Nan Jiang District, Harbin City, Heilongjiang Province, P.R. China
Registration No.: 111100041111 (Extension by Certificate LECT0411000)
Product: Protective Rain Boots (Except for Production License Products)
Material: Polyvinyl Chloride (PVC)
Standards: GB/T 19001-2016/ISO 9001:2015
Scope of Certification: Manufacturer and Sales of Polyvinyl Chloride (PVC) Protective Rain Boots (Except for Production License Products)
Authority: Intertek Testing Services (UK) Limited
Address: 3000 Parkway, Suite 100, Bannockburn, IL 60015, USA
Phone: +1 815 426 7000
Website: www.intertek.com
Intertek Logo:

Signature: *[Signature]* **Date:** 10/09/2024

Intertek Manager: *[Signature]* **Date:** 10/09/2024

Intertek Address: 3000 Parkway, Suite 100, Bannockburn, IL 60015, USA

[PRODUCTION PROCESS]



Raw Materials



Punching



Cutting



Riveting



Eyeletting



Sewing



Heat - Setting



Molding



Making up



Finished Goods



Packing



Inspection

SAFETY SHOES TEST



Toecap Test ≥ 200 Joules



Midsole Test ≥ 1200 Newtons



ESD Anti-Static Test



Tear Strength ≥ 120 N



**Bondness Test
 ≥ 4.0 N/mm**



Flex Tester $\geq 36,000$ T

Canton Fair



SAFETY SHOES



RAIN BOOTS



PROFESSIONAL SAFETY SHOE & RAIN BOOT FACTORY